Chainmn Saw MAC 2-10

ILLUSTRATED PARTS LIST

MARCH 1965

The following pages contain an illustrated parts
list for the MAC 2-10 Chain Saw. Due to small

differences between saws, it is important that Page
the Serial Number of your saw be included when-

ever spare parts are ordered. Figure 1. Engine Exploded View - General. . . . . 2
The policy of McCulloch Corporation is one of Figure 2. Clutch Guard and Starter Assembly . . . 4
continual improvement in design, manufacturing .

and engineering advancement wherever possible Figure 3. Fuel Tank Assembly. . ........... 4
to assure still finer two-cycle power tools.

Hence, specifications, equipment, colors, design Figure 4. Carburetor Assembly . ........... 6
and manufacturer's suggested list prices are

subject to change without notice and McCulloch Figure 5. Powerhead Assembly ............ 8
Corporation reserves the right to make such

changes without prior notification or obligation Figure 6. Bar and Chain Assembly . ......... 10

to backfit or supply backfit components for units
previously shipped from the factory.

VicCULLOCH CORPORATION

6101 West Century Boulevard, Los Angeles, California 90045

COPYRIGHT 1965 #62828
McCULLOCH CORPORATION MANUFACTURER'S SUGGESTED LIST PRICE 50 CENTS



MAC 2-10

Figure 1. Engine Exploded View - General

#62828
3-650

o



A=

FIGURE 1. ENGINE EXPLODED VIEW — GENERAL

MAC 2-10

Index Part Units
No. Number Nomenclature Per Assy
1 101357 NUL =S HEX 51824 o & wram wiwes v wvasy soves Shuh b Sriew Sleirs Sravs 4w o 2
2 100440 WaBher wB/16 PISIT o voi sess s o kopiss sisoe 5 prsss wies s et i Sobs 4 2
3 Clutch Guard and Starter Assy (see Figure 2). .. ... .oouu ..., 1
4 Bar and Chain Assy (See Figure B) « v v v v v v v v v e v e e e e e e 1
5 102761 Screw - Hex hd 10-24 x7/8in. 1g. .. ........ B O e VI 2
6 100352 WABHET S0 o wops o soie smite somils @ Sisisy Wil % Gy OTE © D s ey 2
T 61678 Plug - Nut retainer ...... P R R T 1
8 101326 Nut - Hex10-24 ................. ST b wiata w & 2
9 103268 Screw - Fil hd 1/4-20 x L T U 1 e 1
10 105043 Lockwasher - 1/4in. . ............... e 1
11 63007 Frame and Grip AV ey ¢ oonw voi 505 & 295 1000 4 5500 Sals v wvve v s 1
12 110350 NubE Hex Brlac0d) . L e e oo U e 1
13 62325A At B ey o i S A T Yo e ahte miae ot ke e S e 6 1
14 52847 . BPRING 2 CIubehin cuvs pooms o s vions v osiss Salis wien © 5 b 2
15 62198 SHplo et 0o ) IR ISRl o el |l il WSS e . e U 2
16 62326 Rotor-AssV - Clutehy wios v ey o0l oy 059 5.0 L 3000 am il ai 1
17 62328 SPYINE < PEWL. o wovs soin 5 sovse S0 8 e S B § 2
18 62202 Rivel = BPawl oot s 2055 800 508 5 vonile sumn on st siamsse s 2
19 62199 Pawl - Starter .............................. ; 2
625724 K1t - Sprocket, Drum and Bearing ASSY. « « v v v v v v v e i e 1
20 62562A . Sprocket and Drum Assy (7-tooth spkt) ..... N e A 1
21 110330 Bearing - Sprocket drum. ....... Ewe SR N T 1
22 61691 Shim - Sprocket <o o vos weow saiw su B s O e rea e AR
23 61692 BRI 2 DDPOBKEE. .0y 5 weene smer s Soe S0 e S e 7 AR
24 61693 Shim - Sprocket. . . ........ LB o S I e e i i redvased AR
25 103879 Key Woodruff . ...... VO SR BENEE N R vias b DAL it S e ey 1
26 62117 Cover ABSyr<tAIT CIBANER o « v shests vokiss s bbb oits P Sy<vaiety 1
27 62434 i Nat ~-Alr-eledner-cover ¢ s oy vnh s Srsh e s stuseag el il 1
28 63029 Nameplate - MAC 2-10 ... ... .. R L S S N Vs B 1
29 62077 Screen - Air cleaner . ......... e IR, s e WL e v R e i 1§
30 62978 Berew = Bpecial. o v ivew vam v © o v v st Sl A et e A 3
31 63073 FanHousing . ................. SNt AR o e e en 1
32 61721B Cap ASsy = Fuel ¢ oy e v ia W i g N e 21 o by 1
33 61720 Cover - Fuel cap..... W A SO L SR R B 1
34 63040 0 BOTINE: 5 55505 5000 4 vamen woe o e o et Wbt B el i o A 1
35 62316 ; QUIde:~SPTINE v v sy wen o s o Wi S 2SR el Bl e 1
36 63041 : Valve .. ... L S s T e s 1
37 617228 GABKE: e e e e ST s ] e ety L 1
38 110334 Screw Oval hd 12-24 x l 3/4 in. lg SRS ST R S N T T - 1
39 63069 Cover - Fuel tank ....... b e LI e e e pe T 1
40 62102 Gasket - Fuel tank cover. ...... P S e Lo SR PR e T B e 1
41 61724 Hose Assy - Fuel ........... i SR B e ETES B SRR SO G e 1
42 61723 Filter: = BME] “pove wun 5 0 a0 i 5 el ont o soboied e 1
43 102433 Screw - Hex hd 10-24 X 1-5/8 in. 1g. . « vc v v v v ie v v v eieae e an e 2
44 100352 Washer:=#I0-PIain i 5 i e o somls simis B e sosse atacimie ssetsy siee s 2
45 55636 Wagher' - MSUIator « o e sne wvess w90 5 oy Sy Cuiel weh B s s 2
46 62327 Sleeve - Insulator . .......... s s | o St o ReETE SRR SSOT 2
47 62300A Carburetor Assy (see Figure 4) ... ... A S e T e P 1
48 62080A Gasket - Carburetor ............. R 9 SR WO B SWER W SRS 1
49 62066 Bod = PUUNOI G i G0 S50 1055 4 shaie sumes o shie somse o siontn e o 1
50 102760 Screw - Hex hd 10-24 x 1 in. lg ........ R U EER Wl ¥ USRI PAINE 3 1
51 100352 Washer - #10 Plain ........ S gt ol e oo ML v W e o BEEEATE 1
52 55636 Washey = INSUlElOr: a-svesvsm s o o wow Tas Pess Sun Vel DSE 2. 1
53 63068 Fuel Tank Assy (see Figure 3). ... ..o v v vt ii v v o W g 1
54 62995 Gasket.cinelitanRer: wam waw S50 TEN 5 000 TEE T S i o vl s 2
55 616808 Insulator - Fueltank . .............. Ve wen W sEEE ST 1
56 110353 Screw - Oval hd 10-24 x 3/8 i e o Rty . LN ol 1
57 102289 Screw - Hex hd 10-24 x3/4in. 1g. .. ....... e T 1
58 100352 Washer - #10 Plain . ....... ¥ i el il wNC MR wmEe e SR W 1
59 63020 Brace - Handle . | 1T 1 to s Y S 1
o
#62828

3-659

This list is continued on page 5



MAC 2-10

Figure 2. Clutch Guard and Starter Assembly

(== ]
g8
o ™
#
B
L2
g
[+1]
m.
E
&
—
[14]
=
=
o
[+
g
=
-



FIGURE 1. ENGINE EXPLODED VIEW — GENERAL (CONT.)

MAC 210

Index Part Units
No. Number Nomenclature Per Assy
60 102205 Screw - Fil hd 10-24 x 1-3/8in. 1g. . . . o vt v e e et e e e e e 1
61 102141 Sexew = Fil hd 10-24 3 5/8:0n. 1gi. o v ovavs o o 2555 breais wiaie s o 1
62 62337 Gasket - Spark arrester . .. ... ...ttt e 1
63 110341 Screw - Hex hd 10-24 x 1/2 in. lg R R e RS 1
62366 Spark Arrester ABBY ... . cuos soew o wom va VOSSR SRRy MR e T in 1
64 102145 . Screw -Fil hd 10-24 x 1-1/4in. 1g. .\ oo vt o e i e e e e 2
65 101191 Nut -Hex10-24 ............ oy wa MR i 1
66 110264 Washer - Special. .. .. B R 3
67 62380 Cover Assy - Spark arrester. .. .. v v v v v i e e oo 1
68 62379A Bafile - Spark Rrresber . o wee v e s s veE v 005 560 1
69 62367A Body and Duct Assy - Spark arrester ......... vk b e 1
70 62085A Insulator - Shroud . . . . ... ... SO R e e POt 4/l 2
T1 63074, Shroud - Cylinder . .. ........coumevennan.. S S a0 1
72 Powerhead Assy (see Figure 5) . ... .o i ii i iiin i un. werais 1
FIGURE 2. CLUTCH GUARD AND STARTER ASSEMBLY
Index Part Units
No. Number Nomenclature Per Assy
63075 Clutch Guard ASsy. i v v v s 250 o R A N e YR s W) ; 1
1 102144 3 Screw - Bar adjusting ., ., . FET R - e (R T 1
2 102067 Nut ~HeX #10100K5050 « v v eneis muemse i e i . s e 1
3 110387 Washer o Wave vw was wopmeg s wash A R PN A olbetinin 1
4 61705 NUL = Bar ad SIS o i o s soits b b i AL Tl R S0 A 1
5 101174 Washer 3100w s 555 S aivn s A N R e o ks | SER 1
6 62371 . Retainer - Shield. .. .. FE S R s o ol S s . 1
7 62370A o iSHeldrsDUBE o0y i v wsie e s s W S T sl Ty 1
8 62179 . DENI = BLarters o swn vk 35 F 550 M e o ke s e 1
9 101136 Rivet - Starter rope. . .......... DI VIR YR s el I
10 62191 Insert - Starterrope ............. o W e S wben N ShAETE S0d 1
11 62190 Handle = Stapter: cwn v oo s wes 5 2 5090 & 0 S o o : 1
12 59952A Rope - Starter .......... o N e s RS SereL e Y Sy . 1
13 59625 Spring - Starterrewind ................ ke ni B L 1
14 61635A Bushing - Nyliner ........ R R e e el ; 1
15 63071 Guard'=Clateh v o o h iimii i a e u e T ST it e 1
FIGURE 3. FUEL TANK ASSEMBLY
Index Part Units
No. Number Nomenclature Per Assy
63068 Taiik- AssY ~PlHel woeamn v vam 908% & i A R o L1 14 1
1 62076 , Grip < Handle ;. .o v smrs voerd b goe . T e S el 1
2 105657 ROllPin - 1/8 x9/16in. . v v v v v e e e e e s W apEe w ¥ 2
3 63045 Button - Primer . ........... VT I WA N YA an - 1
4 63052 Button and Rod Assy -Oiler . ................ Wi W § 1
5 62970 Hod = THROtEleh: samy sy o0 5% 5 500 T M s weidaey b s 1
6 61696 Seal - Throttle rod ...... WOE SR W VENE W N 1
T 110378 Roll Pin - 3/16 x 15/16in. ... ... StovEma wma e Een WiEmES W 1
8 59598 Spring - Throtile Tetarn . o o son s s Sai w5h 5 s v i Ve 1
9 62949 Trigger - Throttle. . .. .............. o W T sRRE SESER 1
10 104583 Screw - Bind hd 8-32 x 5/16 in. lg ...................... 1
11 62973 Wire Assy - Stop switch . ... .. wie WA W NSNTR SEAGE B GRS STE % e 1
12 62451 Contact - Ignition switch. . . ....................... sin 1
13 62950 Base = IoHitIon BWIEH aw eam o wes med wavess s TSI W 5 L 1
14 62951 . Buttosf - Ignition SWitCh .. . .o v i it e e e e 1
15 . Tank » Fuel s wws o e s o (Order Fuel Tank Assy # 63068) 1
#62828

3-650



MAC 2-10

Figure 4.

Carburetor Assembly

#62828
3-650@

o



FIGURE 4. CARBURETOR ASSEMBLY

MAC 210

Index Part Units
No. Number Nomenclature Per Assy
62300B Carburetor Assy . ..............0...0.... Tl I e . 1
1 62308A EINIEER = BEUBOI 55 Ui wutr s s 5 5 i crsts, Sahe sl o 1
2 11086 Spring = PWINger - » won woy won & ou . . S9U w wEETe RO e SRR ST 1
3 63037 Seat = Primer valve. ... vy v siin s vai s s IR R L s 1
4 63038 Valve ~PHmer needles o i e sse & s s o s ViR ¥ 1
5 63039 SpEing = NegdbBEWRIVE .« wav s sy sl B 0bs s o R el 1
6 101056 OBINR 105 % U G e v comis Sh et o o R i o 1
7 110351 OVRING wnon v © 6955 205 550 8 s o o e dia g g 1
8 62971 Screw - Long locking adjustment ., .. .............. . 2
9 104443 Roll Pin -~ .062 x3/8in. . . ... . e 1
10 62939 Spring - Idle governor ................. o e Py sweies 1
11 101207 Screw - Rd hd 6-32 x 1/4 in. Iusw women v omi S oo pay 2050 0l . 1
12 62938 Clip - Throttle shaft. . . . .. omih mumi muecs W ewenE sTES ¥ s iy 1
13 62343A Lever - Throttle . . ........ VOB SRS U Y vt e . 1
14 104814 Screw - Pan hd 4-20 x 1/4 in. 1g. (SEMS). ........ S P g 1
15 62290 Plate <Phrobtle. oo « s say-sen 5 oas g R P 1
16 62976 Needle - Metering . . ........ wEE ® R e VR W T e 1
17 62291A Shaft Assy - Throttle . ... ... T N A Nl ey i 1
18 62975 Swivel = Needle. .............. R R R e T
19 110352 Screw - Pan hd 8-32 X 7/16Mn. 1g. o o0 oo ve s v s e 5
20 104553 Lockwasher -#8 .. ............. ol S R A A 5
21 63042 Plate - Carburetor base . . .. .. v M WIS RRETR MRS U BN 5L 1
22 63041 Valve = PHmerc.-. » w5 vion sias & oo U e s ¢ . i : 1
23 63013 Diaphragm Assy - Pump. . .. .. : S Y B e b . 1
24 104728 Screw - 6-32x 1/4in. 1g. . .. .. ... Sl N e T 1
25 110337 Pin ~T0leb 1eVer- . ou sim o oo s poatedemahyin L TR e 5 el
26 62310 Lever ~Inlet ............ i s R e T e g 1
27 62923A Spring - Inlet lever ............... e L T . 1
28 63038 Valve - Inlet needle ... ..... T R e AN G i et o el 1
29 55690B Seal - Capillary. . ........ L S o T 1
30 62435 Seal - Air cleaner stud .......... T T i At e LA ey 1
31 63019 Body Assy - Carburetor . ................. L S 1
32 62433 A Stud - Carburetor ........... B T 1
33 62295D Orifice - Air ......... R L . T et S A . 1
34 62288A Bushing - Throttle shaft. . . ... R e R T 1
35 62368 Bushing - Throttle shaft . .. ........ afin n welE ol ¢ 1

#62828
3.650



MAC 2-10

Figure 5. Powerhead Assembly
#62828

8
3-650



o

FIGURE 5. POWERHEAD ASSEMBLY

MAC 2-10

Index Part Units

No. Number Nomenclature Per Assy
1 101391 MO~ HEX 3/ 8488y & L0 5510 » nomia romsn S s wms xinos o b0 wbiie s s 1
2 61737 Elywheel ABEY .uon o sonn smes o ooy E9000 W05 ¥ 555 St e i E e 1
3 1038179 REY o BITWNOET 50 & 00 virie meis o come wowsy sssens Sy israwy Bl & b 1
4 101965 Screw - Fil hd 10-24 x 7/8 in. lg. (SEMS) .................... 2
5 100002 Woasher cI0 PIUGE ook o s o v 2 S0 00 § Bal Ses o oL Lats 2
6 51253 TELRINET =COll 55k fuis 2 somm womn e = v S0 & o0t TR0 & 3oy’ s ahs 1
7 62741 Lniliation Aeay o o sos § o0 8 S0 555 5 50 4 soes wmios st o . 1
8 62819 Wire Assy - Ground. ........ Ve v R A PR wikd i 1
9 62818 Wire Assy - Primary. .. .............. siv W W eSNN RASE % LR ¥ 1
62927 Coil and Terminal ASBY wovi s & v5s i85 5sais o v soa wi W eI 1
10 62929A Wire Assy - Sparkplug .......... SR RLREN VRS E SRR R . 1
11 62932 CONNEBCEOE i st a0l o e el s e i e LR 1
12 62926 5 . BOOL .o s oSS VAR A Y EEE B B BEE AT e s 1
13 v CoildAssy.e: va ., . -+ ..{Order Coil & Terminal Assy, #62927) 1
14 SRATRDIIE 5 wises 5 woass 9o s S0% BT B30 5 500t Momn oo R 1
15 110349 Screw - Rd hd 8 32 XB/4 M 1B oo et % omm B 5 g e b e v g 1
16 62362 Cover - Breaker box . .......... P RO AR Vo e 1
17 100298 Nut= Hex 6982 . . voen wes s s wiivs soove srass & e srae L S 1
18 103556 Lockwasher - #6 . ... .. R e e | — e e 1
19 62365 Spacer - Breaker screw .. .......... W TN Womee w wpwie msmie e s 1
20 110346 Screw - Hex hd 6-32x3/4in.lg. .. ... .. o 1
21 100934 Screw - Rd hd 8-32 x3/8in. lg.. .. ....... il CoMm L We WS Sl B g 00 3
22 61650 Condenser ....... S e B e ORI OV GRTR BEA R SN BRI S e 4
23 62363 Breaker AS8V« v wnis § 555 e Wik o S wREESE 8 e 1
24 54184 WADEBP S AT\ wovn @ s s R ST S S 1
25 62361 Box - Breaker ........ Mo, = I e e e S G P e 1
26 100414 SCTEW = 8232 X /2L 1B, vt 540 § 135 Dair womners afots Shadin e L 1 2
62319 Pump Assy -0Oil . ....... o R e SR e S s S e T 1
27 62262 Cap-Oilpump ... ..ov v n ... wiTE WS B P PR 1
28 62266 Plunger - Oilpump ......... R i VIS iR e 1
29 101056 VOMRANE: wui ¥ 50 o Taens e sien 3 v s RTRREY B SNy T 5 1
30 59934 . Spring - Oilpump ........ AT s A S A S BN AR S N 1o 1
31 . Housing -Oilpump .......... i (Order Pump Assy #62319) 1
32 62230 Gasket -Oilpump . ............. e wostene e w EATE NHTE S oeh U 1
33 62909 Valve - Oilpump.......... b R e 1
34 110291 Screw - Pan hd 10-24 x 2-3/4 in. lg waRG VNS v S pREE W el S o 1
35 63072 Cover - Oil tank ..,..... 5 TAT B e bie et w wsecw wed e G 1
36 62116 Gasket-Ollta.nkcover......................... ....... 1
37 57129A Capi=O1lum 405 % Feir e o bish s S i R e e 1
38 101148 i 5 - SR SRR SR T W 1
39 62123 Hose Assy -0il .............. SR R G E R s e 1
40 51506 Screen - Oilhose .......... P A i ¢ WA SRR W SE 1
41 110333 sorews<Oval bl 8=82 LI M. I wow v v 3w S 5 Sy L 3
42 62274 Gasket - Pulsepump ......... v e womne W SRR W T R R . 1
62320 Pulse PUmp ASSY oo wvvwmn ivin s & s Sun o 5 - N s 55 Wi 1
43 60260A 5 Piston Assy - Pulseoiler . .. ........... ERNE SRR S 55 1
44 101758 ‘ MOMRING 5w v v e 5 R Ve EE § B sees o o o s W EEeE aii 1
45 60263 3 Ring - Pistonoiler ............. Y R SRG SN Ul 1
46 60937 Washer - Teflon .. .......... 3 wowmene siane WORATR SR EUELE SR 1
47 60259 Spring - Piston oiler .......... SRR T SSE & Rrprien i || 1
48 62227 . Sleeve - Oiler adjustment . .. .. Y R 1
49 110386 . Screw - Hex hd 8-32 x 1in. 1g ........ oo i NN M B 1l 1
50 100251 Nut - Hex8-32 ....... . W owmae W WSS WS S v S s 1
51 62407 Cover - Qutlet valve ........ i S whe A ——- T W S 1
52 103195 ; RO RING. [ pnls oy 0 st s stems et & R AR W R B Y S iatel 1
53 62885A . Spring - Outlet valve .. ..................... RS R 1
54 102809 Ball - 3/32in.dia. .. ....0.vunnn... S R PAe mease e e 1
55 62321 Body Assy - Pulse P, sonow voame wsasess wrihe ShEEE N EOWN e Y WEE B q
56 62065 Bolt - Bar mounting. . . ......... S N s s tom soeis MESE W SRS A 2
57 62924 Cylinder - Crankcase Assy ........ s SRR S BN E S P . 1
58 62105 ScrewrAssy - Sealing .. ... S S A R 4

f_%zs%zs This list is continued on page 11 9



MAC 2-10

5
of

Figure 6. Bar and Chain Assembly
10

#62828
3650

b



——~

FIGURE 5. POWERHEAD ASSEMBLY (CONT.)

MAC 210

Index Part Units
No. Number Nomenclature Per Assy
59 110289 SCrew ASSY = B-82 X 1-1/8 10 180v c o 4 vme v ve e mvs e e s 1
60 110288 BeTew ASey~8-32 S0, 18, & wows v o s i § o0 v o 3
61 101495 Cotter Pin - 3/32 % 1/2 in. N L N A L P AR 1
62 61649 Ll BRSRONT 1 e o wsnon riss & 26005 SO B0 B Badt o L o A A 1

62824 Piston As8Y cvvv i 5 it wn $ox sae WA W SR SN B S Pl e e 1
63 62814 DIE BEL < PUSIORY. wivs 0% Wa% § H55 B0 b e ¥ SE g 1
64 103512 Bearing « Needle. . . ..o vuwonn s sine viains ois vns e 2
65 PIBEOT oy o wrarn wwss w mmy s 5o L (Order Piston Assy #62824) 1
66 62830 Connecting Rod Assy . ............. S Rl O I 1
67 61627 Screw - Socket hd 8-32 x 1/2 in. 180 wiven v wmern sy S ST i 2
68 59378 Rollew = Neplle. cwu wwn verm g oo wim voe o v ST R 20
69 61618 OilSeal....... L BRI S e NN (ST R SR | R SO B waahl 1
70 110348 Bearing - Ball .......... i o S S O i 1
71 110276 Retainer - Bearing ........ R v RRS Bl o S A S o 0 1 1
T2 110260 QiliBeal . s v v s o - e A YL R 1
73 104357 Bearing - Needle.................. S e Mo e it i 1
T4 61616 Crankshaft.......... s sEAS eTAE W GORS SR W DUSE WEE DN e 1

FIGURE 6. BAR AND CHAIN ASSEMBLIES
Index Part Units
No. Number Nomenclature Per Assy
1 62512 Laminated Bar 16 in.
62532 Laminated Bar 12 in. (Alternate)
2 62672 Bar Protector Plate (Set of 2) (Accessory Item)
3 62556 Chain Assy - Continuous (16 in. bar)
62555 Chain Assy - Continuous (12 in. bar) (Alternate)
4 i Rivet
5 Side Link
6 i Cutter - L.H.
T . Cutter - R.H.
8 Center link
TOOLS AND ACCESSORIES
Part
Number Nomenclature
62829 Owner's Manual
62827 Wrench - Screwdriver combination
62825 Piston Assy - 0.020 in. oversize
62813 Ring Set - Piston 0.020 in. oversize
103512 Bearing - Needle (2)
62826 Piston Assy - 0.030 in. oversize
62812 « Ring Seff - Piston 0.030 in. oversize
103512 Bearing - Needle (2)
#62828 11

3-650



